

Quick Joint - 428  
ผลทดสอบแรงดึงตาข่ายรอยต่อฝ้า

แบบ วศ. 7



No. 0307/ 15512

Ferro Construction Products Co., Ltd.  
144 Moo 1, Malaiman Rd.  
Tambol Tungkok,  
Songphinong District,  
Suphanburi 72110.

DEPARTMENT OF SCIENCE SERVICE  
RAMA VI ROAD, RATCHATHEWI DISTRICT  
BANGKOK 10400, THAILAND

11 October 2005

Dear Sirs,

With reference to your request of 30 September 2005, Ref. No.7050,  
we are pleased to send you the following report on the sample/s of " Quick Joint "  
received on 30 September 2005.

Physics and Engineering Program  
Tel. 0 2201 7130

Yours truly,

*Tida Kerdkumrai*  
(Ms. Tida Kerdkumrai)

Director, Physics and Engineering Program

REPORT

| Sender' s Sample<br>Designation | Marking | Laboratory<br>No. | Breaking Force, N/46 mm width |
|---------------------------------|---------|-------------------|-------------------------------|
| Quick Joint                     |         | YF.574            | 507.0                         |

Sample Description : Self -Adhesive glass mesh tape for gypsum board and dry wall joint  
Tested Date : 5 October 2005  
Test Method : ASTM D 5035 - 95 (2003)

Approved by  
*Apinun Ubpakarakun*  
(Mr. Apinun Ubpakarakun)  
Scientist 8

Reported by  
*Premjai Athakitkarnka*  
(Mrs. Premjai Athakitkarnka)  
Scientist 7

The above report is valid for the received sample/s only. The report does not guarantee any such material of the same brand or marking which may be sold in the market  
THIS REPORT IS NOT TO BE USED FOR ADVERTISING PURPOSES.